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Testing Laboratory
0526

Material & Engineering Laboratory-Kaohsiung

Test Report 000 O R
Report No. : KV-12-11930ZA-2

Page No. 1 OF 1
Date of Report : Dec. 06,2012

Applicant Nan Pao Resins Chemical Co., Ltd

Address No.12, Nanhaipu, Xigang Dist., Tainan City 723, Taiwan (R.O.C.)
Vendor Nan Pao Resins Chemical Co., Ltd

Sample Name 6500 Solar Heat Isolated Coating

Sample Submitted By Nan Pao Resins Chemical Co., Ltd
Date of Sample Received Nov. 20, 2012

Date of Testing Nov. 20, 2012~Dec. 06, 2012
Remark The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

TEST RESULTS :

Test Item Test Method Test Result
Contrast ratio CNS 10756-1(1994) 0.99

Boiling-water resistance (1 hr) No variation
Salt-water resistance (5%NaCl,72 hrs) No variation
Acid resistance (5%H;S04,72 hrs) No variation

CNS 10757(1995)

Alkali resistance (5%NaOH,72 hrs) No variation

Gasoline resistance
(95 leadless gasoline,72 hrs)
Scrub resistance (2000 times)

No variation

No obvious wearing or cracks
CNS 11479(1987) so as to reveal the base material

Adhesion (2mm)(25/25) 10(No peeling)

Impact resistance
(¢=12.7mm x 300g x50cm)

Low temperature drying time( 5°C )(hr) JIS K 5400(1990)

No cracking ~ peeling

Set to touch Within 0.5
Tack free Within 1
Dry hard Within 3

Remark: This Test Report cancels and supersedes the Test Report No. KV-12-11930ZA-1.
Revised date : Mar. 26, 2013.
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Signed for and on behalf of

The required specification(s) offered in this test report is/are for reference only. SGS Taiwan Ltd

The conformity judgment is at the Applicant's final verdict. )
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